

**Test Report** Page: 1 of 3 No.: CT/2018/70038 Date: 2018/07/12

FAIR BOSS COMPANY 

1F, NO. 31, ALLEY 24, LANE 92, YANGGUANG ST., NEIHU DISTRICT, TAIPEI CITY, TAIWAN, R.O.C.

## The following sample(s) was/were submitted and identified by/on behalf of the applicant as:

MASTER PLAN INDUSTRY CO., LTD. Sample Submitted By Sample Description TIRE SWIVEL EX HEAVY WOOD BEAM

Style/Item No. A130

Manufacturer/Vendor MASTER PLAN INDUSTRY CO., LTD.

Country of Origin **TAIWAN** Sample Receiving Date 2018/07/02

**Testing Period** 2018/07/02 TO 2018/07/12

**Test Requested** As specified by client, the sample(s) was/were tested with reference to Public Law 110-314

(Consumer Product Safety Improvement Act of 2008, CPSIA). Please refer to result table

for testing item(s).

Test Result(s) Please refer to following pages.



This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <a href="http://www.sgs.com/en/Terms-and-Conditions.aspx">http://www.sgs.com/en/Terms-and-Conditions.aspx</a> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <a href="http://www.sgs.com/en/Terms-and-Conditions/Terms-Document.aspx">http://www.sgs.com/en/Terms-and-Conditions/Terms-Document.aspx</a>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of client's instruction, if any. The Company's sole responsibility is to its Client and this document does not exercising all their rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.



**Test Report** 

No.: CT/2018/70038 Date: 2018/07/12 Page: 2 of 3

FAIR BOSS COMPANY

1F, NO. 31, ALLEY 24, LANE 92, YANGGUANG ST., NEIHU DISTRICT, TAIPEI CITY, TAIWAN, R.O.C.

## Test Result(s)

PART NAME No.1 **RED COATING** 

# **PASS**

Test Item(s)	Unit	Method	MDL	Result	CPSIA
				No.1	Limit
Lead (Pb)		With reference to CPSC-CH- E1003-09.1 (2011). Analysis was performed by ICP-AES.	2	5.14	90

#### Note:

- 1. mg/kg = ppm; 0.1wt% = 1000ppm
- 2. MDL = Method Detection Limit
- 3. With reference to Test Method CPSC-CH-E1003-09.1 dated February 25, 2011, the result is calculated using the minimum sample weight.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <a href="http://www.sgs.com/en/Terms-and-Conditions.aspx">http://www.sgs.com/en/Terms-and-Conditions.aspx</a> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <a href="http://www.sgs.com/en/Terms-and-Conditions/Terms-Document aspx">http://www.sgs.com/en/Terms-and-Conditions/Terms-Document aspx</a>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of client's instruction, if any. The Company's sole responsibility is to its Client and this document does not exercising all their rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.



# **Test Report**

Page: 3 of 3 No.: CT/2018/70038 Date: 2018/07/12

FAIR BOSS COMPANY 

1F, NO. 31, ALLEY 24, LANE 92, YANGGUANG ST., NEIHU DISTRICT, TAIPEI CITY, TAIWAN, R.O.C.

\* The tested sample / part is marked by an arrow if it's shown on the photo. \*

CT/2018/70038



\*\* End of Report \*\*

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <a href="http://www.sgs.com/en/Terms-and-Conditions.aspx">http://www.sgs.com/en/Terms-and-Conditions.aspx</a> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <a href="http://www.sgs.com/en/Terms-and-Conditions/Terms-Document.aspx">http://www.sgs.com/en/Terms-and-Conditions/Terms-Document.aspx</a>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of client's instruction, if any. The Company's sole responsibility is to its Client and this document does not exercising all their rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.